Y —

PARTS LIST
IN—IY) X

SLH-2B-1-BTFL
SLH-2B-FH-1-BTFL
BT: AUTOMATIC REVERSE FEED MECHANISM

BEnRRLUEVERE
FL: AUTOMATIC FOOT LIFTER MECHANISM

BB A LITHE

SEIKO SEWING MACHINE CO., LTD.



IN—YYRRZFIAIZEALT

LB THETAEMAE. [ ] BRTRLTEYES,
2.2OAKRIF 2025 F2ADT—RIZEDNVTHERSIN LD TY,
3. EREITFELLICHREERSNDIEENHYET,

* R/XA—YRAMESLH D BEHRLEEL, BEIFA EIFHIERTY .
SLH-2B-1, SLH-2B-FH-1 £ D BEER R ILE RSN THYET,
FEWELT, ANX—YYR ETFIASNDBEL.
SLH-2B-1/-2B-FH-1 M /—Y) A+ ZREIFFIZZFI AL S0,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iine|:|.
2. This book was prepared based on information available in Feb, 2025.

3. Parts are subject to changes in design without prior notice.

* This is the parts list for auto back tack, auto foot lift mechanism of SLH machines.
Common parts are indicated on the parts list of SLH-2B-1/SLH-2B-FH-1.
Refer to the parts list of SLH-2B-1/-2B-FH-1 together when you use this parts

list.



H R

CONTENTS

Page
BERRLUEEVDRI(R crrrrerrrraariia s iaias s aanssannnss 1,2
AUTOMATIC REVERSE FEED MECHANISM
g@]?ﬁiii(fﬁgn% .............................................. 3, 4
AUTOMATIC FOOT LIFTER MECHANISM
A Bt - AW & A ol 3 [ = A TR LR E T 5.6
REVERSE SWITCH
EE%{%/@ﬁ%ﬁTﬁjg— ...................................... 7.8

AIR PRESSER MECHANISM / SYNCHRONIZER ADAPTOR




BENRLAZLE R

AUTOMATIC REVERSE FEED MECHANISM

>13




BENRLAZLE R

AUTOMATIC REVERSE FEED MECHANISM

HRES

%

No. PARTS No. | QTY. fh 4 DESCRIPTION
1 | 35467 1 | EYERE R FEED CHANGER PLATE

2 | 35469 1 | EYERE EREE F/ADJUSTING CONN. BAR
3 | 15076 1 |BIEY SPRIT PIN

4 |35473 1 | EYREHAHS— COLLAR

5 | 35054 2 | EYFAEL/N—T v r— | PLAIN WASHER

6 | 35475 1 | viardl CUSION RUBBER

7 | 35472 1 | EYERAEoD—L VB KNURLING TOOL (B)

8 | 35471 1 | EYREO—L YA KNURLING TOOL (A)

9 | 35468 1 | ZYRE L/ N—H/— COVER

10 | 6333 4 |l SCREW SM9/64X40 L=6.5
11 |35470 1 | ZYSAEL/N—SPH#HMR | PLATE

12 | 6031-01 2 |m4al SCREW SM11/64X40 L=9
13 | 35352 1 |BTYYUA — CYLINDER (BT)

14 | 35496 1 |BTRHZWFvoIL KNUCKLE

15 | 35497 1 |BTRZWFyIILEY PIN

16 | 4839 2 |EYVY “E” RING

17 | 35478 1 |23 —%2iR AIR SYLINDER PLATE

18 | 27177 2 | RANRKRILE BOLT M5X0.8 L=16

19 | 16287 2 | FEOvv— PLAIN WASHER

20 | 35483 1 | #FTILAR AIR JOINT (ELBOW)

21 | 35484 1 | #FAL—F AIR JOINT (STRAIGHT)
22 | 35490 1 | Z7—Fa—7TA) AIR TUBE (A)

23 | 35491 1 | ZT7—F2—7(B) AIR TUBE (B)




BEHA EIFRAR
AUTOMATIC FOOT LIFTER MECHANISM




BERZ L IR

AUTOMATIC FOOT LIFTER MECHANISM

BRES

Bk

No. PARTS No. | QTY. h 4 DESCRIPTION
1 |35462C 1 | K5, /hE5EE) LIFTING LEVER (LONG,SHORT) COMP.
2 | 35462 1 | KB LIFTING LEVER (LONG)

3 | 35463 1 | /B LIFTING LEVER (SHORT)

4 | 28031 2 | RANKRILE BOLT M6X1 L=14

5 | 10599 2 | oy v— PLAIN WASHER

7 | 35461 1 | XKBZE LIFTING LEVER BASE

8 | 35066 1 |E&REY PIN

9 | 35999 1 |lE®HHRL SCREW M6X1 L=6

10 | 35999 1 |EHHRL SCREW M6X1 L=6

11| 35458 1 | K5 EHER PLATE

12 | 35459 1 | KEEHERL (L) SCREW 6.75X24

13110636 1 | Fvk NUT 6.75X24

14 | 35460 1 | R 5HHR PLATE

15118718 1 [l SCREW SM3/16X32 L=6.5
16 | 35457 1 | KEEHERLC(T) SCREW SM1/2X20
1870561 1 | Z7—Y)o5— AIR SYLINDER

19 | 35488 1 | ZWwr+yoi NUCKLE

2030715 1 | #FEY PIN

2114839 2 |EYVY “E” RING

22| 70567 2 |BREHEF(TILAR) JOINT (ELBOW)
23130711-01 | 1 |%&v>3> 3L (20X30X3) | CUSHION RUBBER (20X30X3)
24 |30711-02 | 1 | 4w 3> 3 L (15X30X3) | CUSHION RUBBER (15X30X3)
25 | 35493 1 | T7—F21—7(D) 6X4X600 FL | AIR TUBE 6X4X600 FL

26 | 35492 1 | T7—F2—7(C) 6X4X580 BT | AIR TUBE 6X4X580 BT

27| 35477 1 |vIvEd—%E BASE

28 | 35479 2 |v)o 8 —FH AR—4H—| BASE SPACER

29 | 61777 2 | RANKRILE BOLT M6X1 L=30

30 | 35476 1 |2 F—%EY PIN

3128043 2 |EviEsHRl SCREW M6X1 L=10

32 | 28041 1 [1EHHRL SCREW M5X0.8 L=12




RLUEBWLRMyTFE &R
REVERSE SWITCH




UL Ay FBER
REVERSE SWITCH

HRES |EH

No. PARTS No. | QTY. h 4 DESCRIPTION
8 | 30022 3 | =T ILYUS52TF(3N) CABLE COVER (3N)

9 |8040 3 |lkEHARL SCREW 9/64X40 L=8.0

10 | 30025 3 | Tyviv— WASHER

1139293 1 | REVRAYF PUSH BUTTON SWITCH

13 | 36431 1 | RAYFITSH vk PUSH BUTTON SWITCH BRACKET
14 | 34629 2 |lEHRL SCREW M4X0.7 L=8

15| 31207 2 |7vv— WASHER

16 | 36442 1 | RAYFHIN— SWITCH COVER

17 | 39295 2 | EEmF TERMINAL

18 | 39296 2 | EBiHFH/N— TERMINAL COVER

19 | 35485 1 | R4vF47—7T )L (0.3X2 L=1500) | CABLE (2 LINES L=1500)
20 | 60543 2 |aRHREY PIN CONTACT

2160466 1 |axo4215P CONNECTOR (15P)

22 | 60479 1 |axro4h/N—15P CONNECTOR COVER (15P)




EEER/IRHEBTET4—
AIR PRESSER MECHANISM / SYNCHRONIZER ADAPTOR

ZEEER
AIR PRESSER MECHANISM

BRERBRTE T2 —
SYNCHRONIZER ADAPTOR




EEER/IRHBTE T4
AIR PRESSER MECHANISM / SYNCHRONIZER ADAPTOR

HRES

%

No. PARTS No. | QTY. h 4 DESCRIPTION
1 130727 1 |LF¥aL—4 REGULATOR

2 130733 1 | EHE PRESSURE GAUGE

3 | 70566 1 |BEE#RFRANL—F@6) | JOINT (STRAIGHT)

4 | 30744 1 |=vyZ7JL R1/8,08 NIPPLE R1/8,®8

5 | 30728 1 |LF¥aLr—42T73457 vk REGULATOR BRACKET

6 | 30729 2 | FS7rvkiEHHl SCREW M6X1 L=12

7 | 28204 2 | Fvbk NUT M6X1

8 | 28578 2 |BIDySvy— SPRING WASHER

9 | 10599 2 | EOvdv— PLAIN WASHER

10 | 40558 1 | T7—F21—7 6X4X800 | URETHANE TUBE 6X4X800
11 | 30720C 1 | B (2:E) SOLENOID VALVE COMP. (2 STATIONS)
12 | 70567 1 |EERFIILKR(D6) JOINT (ELBOW)

13 130720-02 | 2 |H4A4L>H SILENCER

14 | 70566 1 |EE#BRFRANL—R@6) | JOINT (STRAIGHT)

15 | 30747 2 |5—T 1 CABLE

16 | 30185 1 |axr9436PP CONNECTOR 6P,P

17 | 30186 3 |aARVBEY (FR) PIN CONTACT (MALE)

18 | 30151 1 |axo32H/8— 6P CONNECTOR COVER (6P)
19 | 35490 1 | ZT7—F21—7(A) 6X4X660 BT| AIR TUBE 6X4X660 BT

20 | 35491 1 | ZT7—F21—7(B) 6X4X520 FL | AIR TUBE 6X4X520 FL

21 | 35492 1 | ZT7—F2—7(C) 6X4X580 BT | AIR TUBE 6X4X580 BT

22 | 35493 1 | ZT7—F21—7(D) 6X4X600 FL | AIR TUBE 6X4X600 FL

23 18130 4 | Kual WOOD SCREW

24 | 30750 2 | #ERANVE CABLE TIES

25 130169C 1 | BRESFTHT2—(40) SYNCHRONIZER ADAPTER COMPLETE
26 | 30169 1 | BRESFTHITI— SYNCHRONIZER ADAPTER
27 | 30170 3 |LkRl SCREW M4X0.7 L=16

28 | 31208 3 BTy v— SPRING WASHER

29 | 35495 1 | BREHBIEXAE SYNCHRONIZER SUPPORT
30 | 50409 2 | Fvbk NUT SM15/64X28




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing_co_jp https://WWW.SeikO_SeWing.CO._jp/en
T273-0018 FE B fintam K ET2-13-6 -f 3

TEL: 047-420-3561

FAX: 047-420-3560 (=] 2%

E-mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.cojp/

Parts No. PBA-0033(0225)
Rev. 2.1



